



PSB Singapore

TEST CERTIFICATE

This Certificate is issued to

MAICA LAMINATES SDN BHD
5100, Lorong Mak Mandin 5
Mak Mandin Industrial Estate
13400 Butterworth, Penang
Malaysia

FOR

Product: Compact Laminates

Brand/ Model: maiCompact (L-CP)

Details: 2.00mm and greater
The test micro-organisms used were:
Staphylococcus aureus (ATCC 6538P)
Escherichia coli (ATCC 8739)
Salmonella chloeraesuis (ATCC 10708)
Methicillin-resistant *Staphylococcus aureus* (NCTC 12493)
Pseudomonas aeruginosa (ATCC 15442)

Specification: JIS Z 2801 : 2012

Test Report: 7191195594-CHM18-04-RC_CR2

Date of Test Report: 18 Oct 2018

Summary

A sample of the product has been tested and is found to meet with the requirements of the above specification.

DR LIN JIANHUA
Vice President (Chemical Centre)
TÜV SÜD PSB Pte Ltd

Certificate No:	Date of Original Issue:	Date of Last Revision:	Date of Expiry:
03945	05 Dec 2018	16 Jul 2019	04 Dec 2020

This Certificate is part of a full report and should be read in conjunction with it. This Certificate remains the property of TÜV SÜD PSB Pte Ltd and shall be returned upon request. The use of this Certificate is subjected to the terms and conditions of the Test Certification Scheme.

Note: This Certificate is issued pursuant to the terms set out overleaf.

Please note that this Certificate is issued under the following terms:

1. This certificate applies to the sample of the specific product/equipment given at the time of its testing/calibration. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results must not be used to indicate or imply that TÜV SÜD PSB approves, recommends or endorses the manufacturer, supplier or user of such product/equipment, or that TÜV SÜD PSB in any way "guarantees" the later performance of the product/equipment. Unless otherwise stated in this report, no tests were conducted to determine long term effects of using the specific product/equipment.
2. The sample/s mentioned in this certificate is/are submitted/supplied/manufactured by the Client. TÜV SÜD PSB therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, consignment or any information supplied.
3. Nothing in this certificate shall be interpreted to mean that TÜV SÜD PSB has verified or ascertained any endorsement or marks from any other testing authority or bodies that may be found on that sample.
4. This certificate shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSB or to the report or results furnished by TÜV SÜD PSB in any advertisements or sales promotion unless with the prior written consent of TÜV SÜD PSB.
5. Unless otherwise stated, this certificate was issued pursuant to the test as reflected in the test report. This certificate shall be read in conjunction with the full test report carried out in TÜV SÜD PSB Pte Ltd, No.1 Science Park Drive Singapore 118221.